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FCC RF Test Report

APPLICANT : Sonim Technologies, Inc.

EQUIPMENT : Smartphone

BRAND NAME : Sonim

MODEL NAME : X802

FCCID : WYPS3111

STANDARD : 47 CFR Part 27M

CLASSIFICATION : PCS Licensed Transmitter Held to Ear (PCE)
TEST DATE(S) : Nov. 16, 2024 ~ Apr. 21, 2025

We, Sporton International Inc. (Kunshan), would like to declare that the tested sample has
been evaluated in accordance with the procedures given in ANSI C63.26-2015 and shown
compliance with the applicable technical standards.

This report contains data that were produced under subcontract by Sporton International
Inc. (ShenzZhen)

The test results in this report apply exclusively to the tested model / sample. Without written
approval of Sporton International Inc. (Kunshan), the test report shall not be reproduced

exceptin full.
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SUMMARY OF TEST RESULT

Repgrt FCC Rule Description Limit Result | Remark
Section
§2.1046 Conducted Output Power -
3.4 ; ; . PASS -
Equivalent Isotropic Radiated Power
§27.50(h)(2) (5G NR n7, ndl, n38) EIRP < 2Watt
3.5 §27.50(j)(4) Peak-to-Average Ratio <13 dB PASS -
3.6 §2.1049 Occupied Bandwidth - PASS -
Conducted Band Edge Measurement
3.7 §27.53(m)(4) (5G NR n7, ndl, n38) §27.53(m)(4) PASS -
§2.1051 Conducted Spurious Emission
3.8 §27.53(m)(4) (5G NR n7, ndl, n3s) < 55+10logio(P[Watts]) | PASS -
3.9 §27.54 Frequency Stability Within Authorized Band | PASS -
Temperature & Voltage
Under limit
§2.1053 Radiated Spurious Emission 21.65 dB at
4.4 §27.53(m)(4) (5G NR n7, n41, n38) < 55+10loguo(PIWatts]) | PASS |26, o5
MHz

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the regulation limits or in
accordance with the requirements stipulated by the applicant/manufacturer who shall bear all the risks of
non-compliance that may potentially occur if measurement uncertainty is taken into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are declared by
the manufacturer who shall take full responsibility for the authenticity.

Sporton International Inc. (Kunshan)
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1 General Description
1.1 Applicant

Sonim Technologies, Inc.
4445 Eastgate Mall,Suite200,San Diego,CA92121,USA

1.2 Manufacturer
Sonim Technologies, Inc.

4445 Eastgate Mall,Suite200,San Diego,CA92121,USA

1.3 Product Feature of Equipment Under Test

Product Feature
Equipment Smartphone
Brand Name Sonim
Model Name X802
FCCID WYPS3111
HW Version V1.0
SW Version X80.0-01-14.0-42.18.00
EUT Stage Identical Prototype

Remark: The above EUT's information was declared by manufacturer. Please refer to the specifications
or user's manual for more detailed description.

1.4 Product Specification of Equipment Under Test

Standards-related Product Specification

5G NR n7 : 2500 MHz ~ 2570 MHz
Tx Frequency 5G NR n38 : 2570 MHz ~ 2620 MHz
5G NR n41 : 2496 MHz ~ 2690 MHz
5G NR n7 : 2620 MHz ~ 2690 MHz
Rx Frequency 5G NR n38: 2570 MHz ~ 2620 MHz
5G NR n41 : 2496 MHz ~ 2690 MHz
n7: 5MHz / 10MHz / 15MHz / 20MHz
n38 : 20MHz / 30MHz / 40MHz

Bandwidth n41: 20MHz / 30MHz / 40MHz / 50MHz / 60MHz / 70MHz / 80MHz /
90MHz / 100MHz
SCS 15kHz for FDD Bands, 30kHz for TDD Bands
<Ant. 2>:
n7: -1.77 dBi
n38: -1.77 dBi
. n41: -1.52 dBi
Antenna Gain <Ant. 5>
n7: -1.51dBi
n38: 1.05 dBi
n41: 1.51 dBi
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<Ant. 6>:
n38: -9.24 dBi
n41: -7.39 dBi
<Ant. 8>:
n38: -1.96 dBi
n41: -1.88 dBi

Type of Modulation

CP-OFDM: QPSK/ 16QAM / 64QAM / 256QAM
DFT-s-OFDM: P1/2 BPSK / QPSK / 16QAM / 64QAM / 256QAM

Remark:

1.

1.5

The maximum EIRP is calculated from max output power and max antenna gain, so only the
maximum EIRP of Antenna 2 for 5G NR n7/n38/n41 are shown in the report.

5G NR support SA (n7/n38/n41) mode and NSA(n7/n41) mode. According to the maximum power
between SA and NSA mode, SA covers NSA mode for n7/n41.

The device supports two PAs for 5G NR n7/n41 (main PA, and other PA for NSA mode only), both
the PAs are full tested, only the worst EIRP are shown in the report.

5G NR n41 Single Carrier supports PC2.

All the supported ENDC combinations are verified conducted power, only the ENDC combination
with highest power are shown in the report.

The EN-DC mode combination could be referred to the product spec.

Modification of EUT

No modifications are made to the EUT during all test items.

1.6 Maximum EIRP and Emission Designator

5G NR n7 Pl/l2 BPSK/ QPSK 16QAM / 64QAM / 256QAM

Frequency Range Maximum T Maximum T
BW (MHz) Designator Designator
(MHz) EIRP(W) (99%0BW) EIRP(W) (99%O0BW)

5 2502.5 ~ 2567.5 0.1786 4M49G7D 0.1312 4M50W7D

10 2505.0 ~ 2565.0 0.1758 9M28G7D 0.1324 9M29W7D

15 2507.5 ~ 2562.5 0.1820 14M1G7D 0.1396 14M1W7D

20 2510.0 ~ 2560.0 0.1832 18M9G7D 0.1432 18MOW7D

5G NR n38 Pl/l2 BPSK / QPSK 16QAM / 64QAM / 256QAM
Frequency Range Maximum ST Maximum ST
BW (MHz) Designator Designator
(MHz) EIRP(W) (99%O0BW) EIRP(W) (99%O0BW)

20 2580.0 ~ 2610.0 0.1811 18M2G7D 0.1489 18M2W7D

30 2585.0 ~ 2605.0 0.1730 27M8G7D 0.1390 27TMOW7D

40 2590.0 ~ 2600.0 01774 37M9G7D 0.1409 37MOW7D
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5G NR n41 PI/2 BPSK / QPSK 16QAM / 64QAM / 256QAM
Frequency Range Maximum Em_ission Maximum Em_ission

BW (MHz) (MH2) EIRP(W) Designator EIRP(W) Designator
(99%0BW) (99%0BW)

20 2506.02 ~ 2679.99 0.3013 18M2G7D 0.2415 18M2W7D

30 2511.00 ~ 2674.98 0.2972 27M8G7D 0.2388 27MOW7D

40 2516.01 ~ 2670.00 0.3034 37M9G7D 0.2415 37M9W7D

50 2521.02 ~ 2664.99 0.2844 47TM5G7D 0.2286 47TM6W7D

60 2526.00 ~ 2659.98 0.2871 57M9G7D 0.2234 57MOW7D

70 2531.01 ~ 2655.00 0.2767 67M4G7D 0.2158 67M5W7D

80 2536.02 ~ 2649.99 0.2729 77M5G7D 0.2208 77TM6WT7D

90 2541.00 ~ 2644.98 0.2704 87M6G7D 0.2178 87M6W7D
100 2546.01 ~ 2640.00 0.2877 97M6G7D 0.2244 97M6W7D

Note:

1. 5G NR n4l overlaps the entire frequency range of 5G NR n38. Therefore, the test results provided in this
report covers 5G NR n41 as well as 5G NR n38.

2. All modulations have been tested, only the worst test results of PSK & QAM are shown in the report.

1.7 Testing Location

Sporton International Inc. (Kunshan) is accredited to ISO/IEC 17025:2017 by American Association for

Laboratory Accreditation with Certificate Number 5145.02.

Test Firm Sporton International Inc. (Kunshan)

No. 1098, Pengxi North Road, Kunshan Economic Development Zone
Jiangsu Province 215300 People’s Republic of China
TEL : +86-512-57900158

Test Site Location

FCC Test Firm

Sporton Site No. FCC Designation No.

Test Site No. Registration No.
THO1-KS CN1257 314309
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Sporton International Inc. (ShenZhen) is accredited to ISO/IEC 17025:2017 by American Association
for Laboratory Accreditation with Certificate Number 5145.01.

Test Firm Sporton International Inc. (ShenzZhen)

101, 1st Floor, Block B, Building 1, No. 2, Tengfeng 4th Road, Fenghuang
Community, Fuyong Street, Baoan District, Shenzhen City, Guangdong
Province 518103 People’s Republic of China

TEL: +86-755-86066985

Test Site Location

) . ) FCC Test Firm
Sporton Site No. FCC Designation No. ] .
Test Site No. Registration No.
03CHO01-Sz CN1256 421272

Test data subcontracted: Radiated Spurious Emission test case in section 4.4 of this report

1.8 Test Software

Iltem Site Manufacture Name Version

1. 03CHO01-Sz AUDIX E3 6.2009-8-24

1.9 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ 47 CFR Part 27M

¢ ANSI C63.26-2015

‘ FCC KDB 971168 D01 Power Meas License Digital Systems v03r01

¢ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

Remark:

All test items were verified and recorded according to the standards and without any deviation during

the test.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items are performed according to KDB 971168 D01 Power

Meas License Digital Systems v03r01 with maximum output power.

For radiated measurement, pre-scanned in three orthogonal panels, X, Y, Z. The worst cases (X/Y

plane) were recorded in this report.

The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission

test under different RB size/offset and modulations in exploratory test. Subsequently, only the worst

case emissions are reported.

X Plane Y Plane Z Plane
Orthogonal
Planes of EUT
. . Test
Bandwidth (MHz) Modulation RB #
5G Channel
Test Items
NR PI/2 16 64 256
10 [15|20|25|30|35|40 (45|50 | 60 | 70 | 80 | 90 | 100 QPSK 1 Full{ L M
BPSK QAM | QAM | QAM
n7 v [V v |-|=-|-|-1-|-1-|-1-1-1-+- Y v v \Y \Y v v|v]v
Max.
Output | n38 - Slv| - vV - -] - v v v \Y \Y v v|v]wv
Power
n4l - -(Vv]-|Vv]|-|V|-|V|V|V]|Vv]V]|V \Y Y Y \Y \Y \ vV |V \Y
Peak-to- | pn7 vi-|--1-1-1-1-1-1-1-1-1yvV v v v
Average
Ratio n4l V|- - - -l - - -l - - \Y Y Y %
26dB and | n7 v v iv|=|=--|-=[--|-1-1]-1-]1- v v v v v v
99%
Bandwidth | 41 - |- |Vv|-|Vv|-|V]-|V|V]|V|V]|V]V v v \Y \Y v \Y
Conducted n7 v ivi|i-|-|-1-1|-1]-1]-1- -l - - \Y Y Y vV | Vv
Band Edge n4l - - v - - - Y Y Y \ \ Y Y
Conducted | 7 viv]i=-l-|--|-]-1-1-1]-1:-]- v v v v | v
Spurious
Emission | N41 - -V - = = v v v v v vV |V
Frequency n7 Vil v v v
Stability | 141 vl- _ _ v v v
n7 v (v v |-|-|-|-1-|-|-|-1-1-1-+- Y v v Y Y v v|v]wv
E.l.LR.P. n38 - (V|- |Vv]-|V|-] - - | - - - - \Y \ Y \Y \Y Y vV |V Y
n4l - -(v]-|v]|-|Vv|-|Vv|Vv|Vv]|Vv]Vv]|V Y \ \ % % Y Y Y Y
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Test
Bandwidth (MHz) Modulation RB #
5G Channel
Test Items
NR PI/2 16 | 64 | 256
5| 10 [15|20|25|30(35|40|45| 50 [ 60 | 70 | 80 | 90 | 100 QPSK 1 Full] L M [H
BPSK QAM | QAM | QAM
Radiated | 7 Worst Case v |v|v
Spurious
Emission | N41 Worst Case v | v |v
1. The mark “v “ means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.
Note 3. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission test under different
RB size/offset and modulations in exploratory test. Subsequently, only the worst case emissions are reported.
4. Frequency Stability : Normal Voltage = 3.87V ; Low Voltage =3.65V. ; High Voltage =4.45V

2.2 Connection Diagram of Test System

System
Simulator
Power
EUT
Source

This example is connection diagram of EUT test configurations.

. For detail, please refer to test mode configuration and setup photographs for each test item.

The EUT has been configuration operated in a manner tended to maximize its emission

characteristics in a typical application.

2.3 Support Unit used in test configuration and system

Item |Equipment Trade Name |Model No. FCCID |Data Cable |Power Cord
1. |DC Power Supply|GW GPS-3030D N/A N/A Unshielded, 1.8 m
2. |LTE Base Station |Anritsu MT8821C N/A N/A Unshielded, 1.8 m
3. |INR Base Station |Anritsu MT8000A N/A N/A Unshielded, 1.8 m
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2.4 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor

between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.

Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 5.4 dB and 20dB attenuator.

Example :

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).

=5.4 + 20 = 25.4 (dB)

2.5 Frequency List of Low/Middle/High Channels

5G NR n7 Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 502000 507000 512000
20 Frequency 2510 2535 2560
Channel 501500 507000 512500
15 Frequency 2507.5 2535 2562.5
Channel 501000 507000 513000
10 Frequency 2505 2535 2565
Channel 500500 507000 513500
> Frequency 2502.5 2535 2567.5
5G NR n38 Channel and Frequency List
BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
o Channel 518000 519000 520000
Frequency 2590 2595 2600
- Channel 517000 519000 521000
Frequency 2585 2595 2605
i Channel 516000 519000 522000
Frequency 2580 2595 2610
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5G NR n41 Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 509202 518598 528000
100 Frequency 2546.01 2592.99 2640
Channel 508200 518598 528996
%0 Frequency 2541 2592.99 2644.98
Channel 507204 518598 529998
50 Frequency 2536.02 2592.99 2649.99
Channel 506202 518598 531000
70 Frequency 2531.01 2592.99 2655
Channel 505200 518598 531996
00 Frequency 2526 2592.99 2659.98
Channel 504204 518598 532998
>0 Frequency 2521.02 2592.99 2664.99
Channel 503202 518598 534000
0 Frequency 2516.01 2592.99 2670
Channel 502200 518598 534996
%0 Frequency 2511 2592.99 2674.98
Channel 501204 518598 535998
20 Frequency 2506.02 2592.99 2679.99
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3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.2 Test Setup

3.2.1 Conducted Output Power

I

|

System Simulator EUT

3.2.2 Peak-to-Average Ratio, Occupied Bandwidth ,Conducted Band-Edge and
Conducted Spurious Emission

L]

Power Divider
System Simulator - ")

EUT

.l

Spectrum Analyzer

3.2.3 Frequency Stability

System Simulator

Thermal Chamber

3.3 Test Result of Conducted Test

Please refer to Appendix A.
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3.4 Conducted Output Power and EIRP

3.4.1 Description of the Conducted Output Power Measurement and EIRP
Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to
force the EUT transmitting at maximum output power. The measured power in the radio frequency on
the transmitter output terminals shall be reported.

The EIRP of mobile transmitters must not exceed 2 Watts for 5G NR n7, n38, n41.

According to KDB 412172 D01 Power Approach,

EIRP = Pt + Gt — Lc, ERP = EIRP -2.15, where

Pt = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.4.2 Test Procedures

1. The testing follows ANSI C63.26 Section 5.2

2. The transmitter output port was connected to the system simulator.

3. Set EUT at maximum power through the system simulator.

4. Select lowest, middle, and highest channels for each band and different modulation.

5. Measure and record the power level from the system simulator.
Sporton International Inc. (Kunshan) Page Number ;14 of 24
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3.5 Peak-to-Average Ratio

3.5.1 Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an
average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13

dB.

3.5.2 Test Procedures

1. The testing follows ANSI C63.26 Section 5.2.3.4 (CCDF).

2. The EUT was connected to spectrum and system simulator via a power divider.

3. Setthe CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.

4. The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1 %.

5. Record the deviation as Peak to Average Ratio.
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3.6 Occupied Bandwidth

3.6.1 Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of

the total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and
one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB
below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit
bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.6.2 Test Procedures

1. The testing follows ANSI C63.26 Section 5.4

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

4.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

5.  Set the detection mode to peak, and the trace mode to max hold.

Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.
(this is the reference value)

7. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

8. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

9. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured

bandwidth.
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3.7 Conducted Band Edge

3.7.1 Description of Conducted Band Edge Measurement

27.53(m)(4)

For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log (P) dB on all
frequencies between the channel edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB
on all frequencies between 5 megahertz and X megahertz from the channel edge, and 55 + 10 log (P)
dB on all frequencies more than X megahertz from the channel edge, where X is the greater of 6
megahertz or the actual emission bandwidth as defined in paragraph (m)(6) of this section. In addition,
the attenuation factor shall not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz
and 2496 MHz and 55 + 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees
operating on frequencies below 2495 MHz may also submit a documented interference complaint
against BRS licensees operating on channel BRS Channel 1 on the same terms and conditions as

adjacent channel BRS or EBS licensees.

3.7.2 Test Procedures

The testing follows ANSI C63.26 section 5.7

The EUT was connected to spectrum analyzer and system simulator via a power divider.
The band edges of low and high channels for the highest RF powers were measured.

Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.

o M w DN P

Beyond the 1 MHz band from the band edge, RBW=1MHz was used or a narrower RBW was
used (generally limited to no less than 1% of the OBW) and the measured power was
integrated over the full required measurement bandwidth.
6.  Set spectrum analyzer with RMS detector.
7. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
8.  Checked that all the results comply with the emission limit line.
Example:
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB) = -13dBm.
9. For 5G NR n7/n38/n41, the other 40 dB, and 55 dB have additionally applied same calculation
above.
10. When using the integration method, the starting frequency of the integration shall be centered

at one-half of the RBW away from the band edge.
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3.8 Conducted Spurious Emission

3.8.1 Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

For 5G NR n7/n38/n41.:

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 55 + 10 log (P) dB.

It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10" harmonic.

3.8.2 Test Procedures

1. The testing follows ANSI C63.26 section 5.7

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3. The RF output of EUT was connected to the spectrum analyzer by RF cable and power divider.
The path loss was compensated to the results for each measurement.
Path Loss Factor = Cable + Power Divider, Where the cable and power divider are the total
path loss for the system calibration.

4.  The low/middle/high channel for the highest RF power within the transmitting frequency was

measured.

The conducted spurious emission for the whole frequency range was taken.

Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.

Set spectrum analyzer with RMS detector.

Taking the record of maximum spurious emission.

© © N o 0

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
10. The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)
=-13dBm.
11. For 5G NR n7/n38/n41
The limit line is derived from 55 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [65+ 10log(P)] (dB)
= [30+ 10log(P)] (dBm) - [55+ 10log(P)] (dB)

=-25dBm.
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3.9 Frequency Stability

3.9.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of

primary supply voltage to ensure that the fundamental emission stays within the authorized frequency

block.

3.9.2 Test Procedures for Temperature Variation

The testing follows ANSI C63.26 section 5.6.4

The EUT was set up in the thermal chamber and connected with the system simulator.

With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.9.3 Test Procedures for Voltage Variation

1. The testing follows ANSI C63.26 section 5.6.5
The EUT was placed in a temperature chamber at 20£5°C and connected with the system
simulator.
3.  The power supply voltage to the EUT was varied from 85% to 115% of the nominal value for
other than hand carried battery equipment.
4.  For hand carried, battery powered equipment, reduce the primary ac or dc supply voltage to the
battery operating end point, which shall be specified by the manufacturer.
5.  The variation in frequency was measured for the worst case.
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4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup

4.2.1 For radiated test below 30MHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer
/Receiver Beedioras
System Simulator
4.2.2 For radiated test from 30MHz to 1GHz
BX Antenna

Jm

1
Metal Full Soldered Ground Plane

|
o0, -

Spectrum Analyzer | Receiver

System Simulator
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4.2.3 For radiated test above 1GHz

RX Antenna

Metal Full Soldered Ground Plane

- ..

Spectrum Analyzer ! Receiver

System Simulator

4.3 Test Result of Radiated Test

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was

20dB lower than the limit line was not reported.

Please refer to Appendix B.
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4.4 Radiated Spurious Emission

4.4.1 Description of Radiated Spurious Emission

The radiated spurious emission was measured by substitution method according to ANSI C63.26.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.
For 5G NR n7/n38/n41

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 55 + 10 log (P) dB.

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

442 Test Procedures

1. The testing follows ANSI C63.26 Section 5.5
2. The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5
meter height for frequency above 1GHz respectively above ground.
3. The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.
4. The table was rotated 360 degrees to determine the position of the highest spurious emission.
5. The height of the receiving antenna is varied between 1m to 4m to search the maximum
spurious emission for both horizontal and vertical polarizations.
6. During the measurement, the system simulator parameters were set to force the EUT
transmitting at maximum output power.
7. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.
8. A horn antenna was substituted in place of the EUT and was driven by a signal generator.
9. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.
10. EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
11. ERP (dBm) = EIRP - 2.15
12. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)
=-13dBm.
13. For 5G NR n7/n38/n41:
The limit line is derived from 55 + 10log(P)dB below the transmitter power P(Watts)The limit
line is derived from 55 + 10log(P)dB below the transmitter power P(Watts)
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5 List of Measuring Equipment

Calibration
Instrument Manufacturer [ Model No. | Serial No. |Characteristics Date Test Date Due Date Remark
Spectrum Nov. 16, 2024~ Conducted
P R&S FSV40 101040 10Hz~40GHz | Oct. 10, 2024 Oct. 09, 2025
Analyzer Apr. 21 2025 (THO1-KS)
- Nov. 16, 2024~ Conducted
Power divider STI STI08-0055 - 0.5~40GHz NCR NCR
Apr. 21 2025 (THO1-KS)
Temperature &hu Honazhan LP-150U H201401144| -40~+150°C Jul. 04. 2024 Nov. 16, 2024~ Jul. 03. 2025 Conducted
midity chamber 9 0 20%~95%RH Y Apr. 21 2025 T (THO1-KS)
EXA Spectrum MY5515021 Radiation
KEYSIGHT N9010A 10Hz~44GHz | Jul. 03, 2024 | Feb. 10, 2025 | Jul. 02, 2025
Analyzer 3 (03CHO01-S2)
Radiation
Loop Antenna R&S HFH2-Z2E 101141 9kHz~30MHz |Dec. 28, 2024 | Feb. 10, 2025 | Dec. 27, 2025
(03CH01-SZ)
. MY5327010 |0.5GHz~26.5Gh Radiation
HF Amplifier KEYSIGHT 83017A Oct. 14, 2024 | Feb. 10, 2025 | Oct. 13, 2025
5 z (03CH01-SZ
. Radiation
Bilog Antenna TeseQ CBL6112D 35407 30MHz-2GHz | Oct. 24, 2023 | Feb. 10, 2025 | Oct. 23, 2025
(03CH01-SZ)
Double Ridge ) Radiation
ETS-Lindgren 3117 00119436 | 1GHz~18GHz | Jul. 04, 2024 | Feb. 10, 2025 | Jul. 03, 2025
Horn Antenna (03CHO01-SZ7)
Radiation
SHF-EHF Horn com-power AH-840 101071 18Ghz-40GHz | Apr. 09, 2024 | Feb. 10, 2025 | Apr. 08, 2025
(03CH01-SZ)
. . Radiation
LF Amplifier EM Electronics| EM330 060788 20MHz-3GHz |Dec. 25, 2024 | Feb. 10, 2025 | Dec. 24, 2025
(03CH01-SZ)
AMF-7D-00 -
o Radiation
HF Amplifier MITEQ 101800-30- [ 1943528 1GHz~18GHz | Oct. 14, 2024 | Feb. 10, 2025 | Oct. 13, 2025
(03CHO01-S2)
10P-R
- TTA1840-35 Radiation
HF Amplifier MITEQ 1871923 | 18GHz~40GHz | Jul. 03, 2024 | Feb. 10, 2025 | Jul. 02, 2025
-HG (03CH01-SZ)
6160100019 Radiation
AC Power Source Chroma 61601 N/A Oct. 14, 2024 | Feb. 10, 2025 | Oct. 13, 2025
85 (03CH01-SZ)
Radiation
Turn Table EM EM1000 N/A 0~360 degree NCR Feb. 10, 2025 NCR
(03CH01-SZ)
Radiation
Antenna Mast EM EM1000 N/A 1m~4m NCR Feb. 10, 2025 NCR
(03CH01-SZ)
NCR: No Calibration Required
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6 Measurement Uncertainty

The measurement uncertainties shown below were calculated in accordance with the requirements of
ANSI 63.26-2015. All the measurement uncertainty value were shown with a coverage K=2 to indicate
95% level of confidence. The measurement data show herein meets or exceeds the CISPR

measurement uncertainty values specified in CISPR 16-4-2 and can be compared directly to specified

limit to determine compliance.

Uncertainty of Conducted Measurement

Test Item Uncertainty
Conducted Spurious Emission & Bandedge +2.22 dB
Occupied Channel Bandwidth +0.1%
Conducted Power +0.50 dB
Peak to Average Ratio +0.90 dB
Frequency Stability +0.04ppm

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 248 dB
Confidence of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)

Measuring Uncertainty for a Level of 353 dB
Confidence of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)

Measuring Uncertainty for a Level of 402 dB
Confidence of 95% (U = 2Uc(y)) '

----------- THE END -----------
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Appendix A. Test Results of Conducted Test

. ) Temperature : 22~23°C
Test Engineer : Simle Wang - —
Relative Humidity : 40~42%
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Software Version: 23.06.1602

FR1 N7 ANT2

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=-1.77dB

B’;': 4 | scs Ba(;‘t:Wi Arfcn F’ﬁg;"' Modulation RB P‘i“”"":'r‘(’:éenf) EIRP(dBm) | EIRP(W)
7 15 | 20 |s02000| 2510 |PFTSOFOMPYZ) 5005 23.80 2203 0.159
7 15 | 20 |502000] 2510 DFT'Sé%FS?(M PI2l 1 @1 24.26 22.49 0.1774
7 15 | 20 |s02000 2510 |PFTSOFOMPYZ) 4@104 23.48 21.71 0.1483
7 15 | 20 502000 2510 | PFTSOFOM | so@os 23.88 22.11 0.1626
7 15 | 20 |502000| 2510 DFTC')SF;gEDM 1@1 24.30 2253 0.1791
7 15 | 20 502000 2510 | PFTSOFOM |4 @104 23.89 22,12 0.1629
7 15 20 |502000| 2510 DFT'SC'J(Z\TADM 61 50@25 22.75 20.98 0.1253
7 15 | 20 |502000| 2510 DFT'SéC/i';ADM 8 @1 23.14 21.37 0.1371
7 15 20 |502000| 2510 DFT'SC'J%ADM 61 1@104 22,51 20.74 0.1186
7 15 | 20 |502000] 2510 DFT'SéC:\iﬂDM 64| 50@25 21.21 19.44 0.0879
7 15 | 20 502000 2510 |PFTSOFOMES| 4@ 22.01 20.24 0.1057
7 15 | 20 |502000] 2510 DFT'Séi’\iﬂDM 641 1@104 21.36 19.59 0.0910
7 15 | 20 |502000| 2510 DFT'Sg:,\EA)M 256\ 5o@25 19.16 17.39 0.0548
7 15 20 |502000| 2510 DFT'S'C?X,\EI’M 2% @1 19.32 17.55 0.0569
7 15 | 20 502000 2510 [PFTSOTDM2%8) 4@104 18.70 16.93 0.0493
7 15 | 20 |502000| 2510 |CP-OFDM QPSK | 53@26 2214 20.37 0.1089
7 15 | 20 |502000| 2510 |CP-OFDMQPSK| 1@1 22.90 2113 0.1297
7 15 | 20 |502000| 2510 |CP-OFDM QPSK| 1@104 22.23 20.46 0.1112
7 15 | 20 |s07000| 2535 |PFTSOFOMPI2) 5o@os 24.25 22.48 0.1770
7 15 | 20 |507000| 2535 DFT'SI'_,’%FS?(M PI2l 1 @1 24.20 2243 0.1750
7 15 | 20 |s07000| 2535 |[PFTSOFDMPY24G104 2355 21.78 0.1507
7 15 20 |507000| 2535 DFTC'JSP'(S)EDM 50@25 24.33 22.56 0.1803
7 15 | 20 |507000| 2535 DFTC')SF;gEDM 1@1 24.23 22.46 0.1762
7 15 | 20 |507000| 2535 DFTC'JSF;gEDM 1@104 23.66 21.89 0.1545
7 15 20 |507000| 2535 DFT'S(')CZ\TADM 6| 50@25 23.33 21.56 0.1432
7 15 | 20 |s07000| 2535 |PFTSOFDMIE| 4@, 22,97 21.20 0.1318
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7 15 | 20 |507000| 2535 DFT'%%,IDWG 1@104 2253 20.76 0.1191
7 | 15 | 20 |s07000| 2535 |PFTSOFDMO4 ] 5505 21.90 20.13 0.1030
7 15 20 |507000| 2535 DFT'SC'%ADM 64| 1@1 21.91 20.14 0.1033
7 15 | 20 |s07000| 2535 | PFTSOFOMO4 1 4@104 21.29 19.52 0.0895
7 15 20 |507000| 2535 DFT'S'C?:&M 256| 50@25 18.79 17.02 0.0504
7 15 | 20 |507000| 2535 DFT'Sé’:ﬁM 256 1 @1 19.12 17.35 0.0543
7 | 15 | 20 |s07000| 2535 |PFTSOFOM 2] 1@104 18.56 16.79 0.0478
7 | 15 | 20 |[507000| 2535 |CP-OFDM QPSK| 53@26 22.71 20.94 0.1242
7 | 15 | 20 [507000| 2535 |CP-OFDMaQPSK| 1@1 22.78 21.01 0.1262
7 | 15 | 20 |[507000| 2535 |CP-OFDM QPSK| 1@104 21.91 2014 0.1033
7 15 | 20 |512000] 2560 DFT'SI'B%FS?(M PII2| 50@25 24.24 22.47 0.1766
7 15 | 20 |s12000| 2560 |PFTSOFOMPIZ 4@ 23.66 21.89 0.1545
7 | 15 | 20 |s12000 2560 |PFTSFDMPZ4g104 24.40 22,63 0.1832
7 15 | 20 [512000| 2560 DFTQ'SP'SO}EDM 50@25 24.27 22.50 0.1778
7 15 | 20 |s12000| 2560 | PFI=OPM | @i 23.75 21.98 0.1578
7 15 | 20 |512000| 2560 DFTC'JSP'QEDM 1@104 24.39 2262 0.1828
7 15 | 20 |512000| 2560 DFT'S('Q%ADMW 50@25 23.25 21.48 0.1406
7 | 15 | 20 |512000| 2560 |PFTSOFDMIC | gy 2253 20.76 0.1191
7 15 | 20 [512000| 2560 DFT'%%,IDWG 1@104 23.30 21.53 0.1422
7 | 15 | 20 |512000| 2560 |PFTSOFOMO4 ] 5005 21.83 20.06 0.1014
7 15 | 20 |512000| 2560 DFT'Sé(Z\iﬂDM 641 1@1 21.31 19.54 0.0899
7 15 | 20 |512000| 2560 DFT'S('Q%ADM 641 1@104 22.04 20.27 0.1064
7 15 | 20 |512000| 2560 DFT'S'C?X,\EI’M 256\ 5o@25 18.77 17.00 0.0501
7 15 | 20 |512000| 2560 DFT'Sg/fﬁM 256 @1 18.58 16.81 0.0480
7 | 15 | 20 |512000| 2560 |PFTSOFOM 2] 4104 19.34 17.57 0.0571
7 | 15 | 20 |[512000] 2560 |CP-OFDM QPSK | 53@26 22.70 20.93 0.1239
7 | 15 | 20 [512000] 2560 |CP-OFDMaQPsK| 1@1 2215 20.38 0.1001
7 | 15 | 20 |[512000| 2560 |CP-OFDM QPSK| 1@104 2261 20.84 01213
7 15 5 |500500| 25025 |PF TS OFOMPIZ) 4 g 24.10 22.33 0.1710
7 15 5 |s00500| 25025 | PFISOFPM | 4@ 24.07 22.30 0.1698
7 | 15 5 |500500| 25025 | PFTSOFDM10 | 41 22.89 21.12 0.1294
7 15 5 |so7000| 2535 (PFTSOFDMPIZ 4@, 24.18 22.41 0.1742
7 15 5 |507000| 2535 | PFT-SOFDM | 4, 24.09 2232 0.1706
QPSK
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7 15 5 |507000| 2535 DFT'%%,IDM 8 @1 22,95 21.18 0.1312
7 15 5 |513500| 25675 [P TS OFDMPIZ) 4 g 24.25 22.48 0.1770
7 15 5 |513500| 2567.5 DFTC;SF;g}EDM 1@1 24.29 22,52 0.1786
7 15 5 |513500| 2567.5 DFT'SE%ADWG 1@1 2295 21.18 0.1312
7 15 10 |501000| 2505 DFT'SI'B%FS?(M PI2l 1 @1 24.16 22.39 0.1734
7 15 10 |501000| 2505 DFT;P‘SOEDM 1@1 24.18 22.41 0.1742
7 15 | 10 |s01000| 2505 |PFTSOFOMIE| 4@ 22.98 21.21 0.1321
7 15 10 |507000| 2535 DFT'SI;%FS?(M PI2l 1 @1 24.11 22.34 0.1714
7 15 10 |507000| 2535 DFTC‘)SF;SEDM 1@1 24.22 2245 0.1758
7 15 10 |507000| 2535 DFT'SC'%ADM B @1 22.99 21.22 0.1324
7 15 10 [513000| 2565 |PTTSOFDMPIZ 4@, 24.07 2230 0.1698
7 15 | 10 |513000| 2565 | PFLEOFPM | 4@ 24.08 22.31 0.1702
7 15 10 |513000| 2565 DFT'SéCZ\iADM 81 @1 22.90 21.13 0.1297
7 15 | 15 |501500| 2507.5 [PFTS-OFDMPI2 4 24.22 2245 0.1758
7 15 15 |501500| 2507.5 DFTC'JSP'QEDM 1@1 24.31 22,54 0.1795
7 15 | 15 |501500| 2507.5 | PFTS0FOM 16| 4@ 23.05 21.28 0.1343
7 15 15 |s07000| 2535 |PTTSOBMPIZ 4@y 24.27 22,50 0.1778
7 15 15 |507000| 2535 DFTC')SF;gEDM 1@1 24.37 22.60 0.1820
7 15 | 15 |s07000| 2535 |PFTSOFOMIG| 4@ 23.22 21.45 0.1396
7 15 15 |512500| 2562.5 | P TS OFDMPI2 4 g 23.85 22.08 0.1614
7 15 | 15 |512500| 26625 | OF=OPM | 1@ 23.90 22.13 0.1633
7 15 15 |512500| 2562.5 DFT'SC'J%ADMW 1@1 22.77 21.00 0.1259
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Frequency Stability
NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict = Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

7 15 20 507000 2535.0 OFDM PI1/2 100@0 0.0036 PASS NV
BPSK
DFT-s-

7 15 20 507000 2535.0 OFDM PI/2 100@0 0.0010 PASS LV
BPSK
DFT-s-

7 15 20 507000 2535.0 OFDM PI1/2 100@0 0.0096 PASS HV
BPSK
DFT-s-

7 15 20 507000 2535.0 OFDM PI1/2 100@0 0.0000 PASS -30C
BPSK
DFT-s-

7 15 20 507000 2535.0 OFDM PI1/2 100@0 0.0054 PASS -20°C
BPSK
DFT-s-

7 15 20 507000 2535.0 OFDM PI/2 100@0 0.0004 PASS -10C
BPSK
DFT-s-

7 15 20 507000 2535.0 OFDM PI/2 100@0 0.0006 PASS 0C
BPSK
DFT-s-

7 15 20 507000 2535.0 OFDM PI1/2 100@0 0.0071 PASS 10C
BPSK
DFT-s-

7 15 20 507000 2535.0 OFDM PI1/2 100@0 0.0032 PASS 20C
BPSK
DFT-s-

7 15 20 507000 2535.0 OFDM PI/2 100@0 0.0006 PASS 30C
BPSK
DFT-s-

7 15 20 507000 2535.0 OFDM PI/2 100@0 0.0054 PASS 40C
BPSK
DFT-s-

7 15 20 507000 2535.0 OFDM PI/2 100@0 0.0016 PASS 50°C
BPSK
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

DFT-s-

7 15 20 507000 2535.0 OFDM P1/2 100@0 3.63 13 PASS
BPSK
DFT-s-

7 15 20 507000 2535.0 OFDM PI1/2 1@0 2.67 13 PASS
BPSK
DFT-s-

7 15 20 507000 2535.0 OFDM 100@0 4.37 13 PASS
QPSK
DFT-s-

7 15 20 507000 2535.0 OFDM 1@0 3.24 13 PASS
QPSK

Sporton International Inc. (Kunshan) Page Number : A1-50f 27

TEL : +86-512-57900158
FCC ID : WYPS3111
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N7(20M)_DFT-s-OFDM_PI_2- N7(20M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH BPSK_Edge_1RB_Left_Mid_CH

N+

Iopu(Z 500 AN 2048 il FreeRun  Center Freq 2535000000 Gz
CorrCCorr #F Gain Low. Counis 100100 Mpt.
FroqRe, nt(5) RodoSid None:

InpulZ 500 A 30@8  [Tig FroeRun  Centor Freq 2535000000 Gz
ConCCan #FGan Low  Counls: 1.00M1.00Mpt
Freq Ret ot (§) Radio Sid None

Average Povier

40808
2609 dBm

(00008
Info BW 25.000 MHz

- Nov 16,2024/ 3
29 C M ? %

N7(20M)_DFT-s- N7(20M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH OFDM_QPSK_Edge 1RB_Left Mid_CH
] +

#4F Gain'Low Counts: 1,00 M/1.00 Mpt

InpulZ 500 A 208 g FioeRun  Cnter Freq 2 535000000 Gz
CCon o
Freq Ret Int(S) Rado Std None

Con #IF Gain'Low  Counls. 1,00 W1.00 Mot
Freaq Ref ot (§) Radio Std None

2 Graph
Average Power

5

31908

00048

0008
Info BW 25.000 MHz W 25,000 MHz
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Occupied Bandwidth

NR SCS Bandwidth Arfcn Freq Modulation RB OBW 26dB BW

Band (kHz) (MHz) (MHz) (MHz) (MHz)

7 15 5 507000 2535.0 C%‘S'S:EM 25@0 4.485 5.244

7 15 5 507000 2535.0 C%%'RIM 25@0 4.4956 5129

7 15 5 507000 2535.0 C;' %’;\?AM 25@0 4.4842 5.079

7 15 5 507000 2535.0 %’éog o 25@0 4.4696 5.083

7 15 10 507000 2535.0 C%ggEM 52@0 9.2844 9.993

7 15 10 507000 2535.0 Cfg%'m'v' 52@0 9.2888 10.07

7 15 10 507000 25350 %'ZE,:AM 52@0 9.2878 9.951

7 15 10 507000 2535.0 (;Eéog o 52@0 9.286 100

7 15 15 507000 2535.0 C%SgEM 79@0 14.125 15.52

7 15 15 507000 2535.0 Cfg%';ﬁ:/l'v' 79@0 14.109 14.83

7 15 15 507000 25350 OOV 79@o 14.135 14.82

7 15 15 507000 25350  SEOPONM 79@o 14.076 14.83

7 15 20 507000 25350  CROEM 106@o 18.946 19.92

7 15 20 507000 25350 SOV 10s@o 18.944 21.43

7 15 20 507000 25350 OOV 10s@o 18.936 19.83

7 15 20 507000 25350  SEOPOM 106@o 18.946 19.85
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e % FCC RF Test Report Report No. : FG402403N

N7(5M)_CP- N7(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

SPORTON LAB.

Al 208 Tig FeaRin Canel Freq 2535000000 Gz
Gate Of AvgiHoid 1001100

KEYSIGHT lnput RE Inpul 750 ik FieaRn  CenlorFreq 2 535000000 Gz KEYSIGHT ot RF Inpu(Z 500
ping DC ComCCan Gato AvgiHoid. 100/100 ALT po COBINGDC ConClor
HF Gain Loy Radio Std None e Freq R, (5) #FGan Low  RadoSid Nore
Ref Lyl Offset 25.40 d8
Ref Value 30.00 d8m

Freq Ret ot (§)

Ref Lvl Offset 25.40 dB
Ref Value 30.00 dBm

(Center 2535000 GHz #Video BW 150.00 kHz' [Center 2535000 GHz #Video BW 150,00 kHz" Span 10 MHz|
| #Res BW 51.000 kHz Sweep 4,80 ms (1001 pts) 4Res BW 51.000 kHz ‘Sweep 4.80 ms (1001 pts)
Occiipled Bandwidth
Total Power 2546Bm
99.00%

2 Metncs
Ocipied Bandwidh
4.4850 MHz Total Power 250dBm 4.48¢ IH;
% of 0BW Power 99.00% Transit Freq Ertor Kz % of OBW Power
xd8 60048 B Bandwidh 512 MHz xd8 2608

Nov 16,2024

9l ? S

Transiit Freq Error
XdB Bandwidh

i

Noy 16,2024

q ('ﬁ . ? 5:10:08 PM

N7(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Ceopied W j
KEYSIGHT oot RF IopuZ 500 Atlan 2048 T FreeRun  CaniarFreg 2535000000 Gz
ling DC Corr CCotr Gate Off ‘Avgltold 100/100
Freq Ret. Int (S) #F Gain Law Radio Std None:

N7(5M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

InpulZ 500 A 208 g FioeRun  Canter Frog 2 535000000 Gz
ConGCon Gale Of AvglHou: 1001100
Freaq Ref ot (§) HFGan Low  Radio St None

B il
Ref Lvi Offset 25.40 dB Ref Lvl Offset 25.40 dB
Ref Value 30.00 dBm Ref Value 30.00 d8m

Scale/Div 10.0 dB.

[Center 2535000 GHz #Video BW 150,00 kHz" Span 10 MHz|
#Res BW 51.000 kHz ‘Sweep 4.80 ms (1001 pts)

Sweep 4,80 ms (1001 pts)
2Metrics:

#Video BW 150.00 kHz'

(Center 2535000 GHz
 #Res BW 51.000 kHz

2Metrcs

Occupled Bandwidih Occlipled Bandwidth

44842 MHz Total Power 249d8m 44696 MHz Total Power
Transimit Freq Efror % of OBW Power 0% “Transmit Freq Efror % of OBW Power
X dB Bandwidth xd8 6,008 X dB Bandwidth xd8

0| Nov 16, 2024

Gl | 6:31:47 PM

Noy 16, 2024

#£9-mM? 51031 PM
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e % FCC RF Test Report Report No. : FG402403N

N7(10M)_CP- N7(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

SPORTON LAB.

Al 208 Tig FeaRin Canel Freq 2535000000 Gz
Gate Of AvgiHoid 1001100

KEYSIGHT lnput RE Inpul 750 ik FieaRn  CenlorFreq 2 535000000 Gz KEYSIGHT ot RF Inpu(Z 500
ping DC ComCCan Gato AvgiHoid. 100/100 ALT po COBINGDC ConClor
HF Gain Loy Radio Std None e Freq R, (5) #FGan Low  RadoSid Nore
Ref Lyl Offset 25.40 d8
Ref Value 30.00 d8m

Freq Ret ot (§)

Ref Lvl Offset 25.40 dB
Ref Value 30.00 dBm

(Center 253500 GHz #Video BW 300.00 kHz' Center 2.53500 GHz #Video BW 300,00 kHz* Span 20 MHz
| #Res BW 100.00 kHz Sweep 253 ms (1001 pts) #Res BW 100.00 kHz ‘Sweep 2,53 ms (1001 pts)
Ocoipled Bandwidth
9.288 Total Power 256dBm
99.00%

2Metncs
% of OBW Power
xd8 260008

Ocipied Bandwidh
9.2844 MHz Total Power 255dBm
% of 0BW Power & Transiit Freq Ertor 0287 kHiz
xd8 B Bandwidh 1007 MHz

Transiit Freq Error
Nov 16,2024

XdB Bandwidth Mz
a9/ ? 5:11:25 PM

Noy 16,2024

q ('ﬁ . ? 5:11:14PM

N7(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

l+
InputZ 500 Atten 20dB. Trig FreeRun  Center Freq 2 535000000 GHz
Cor CCor Gate Off ‘AvgiHold: 100/100.

Freq Ret: It (S) #IF Gain Low. Rado Std None

N7(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

InpulZ 500 A 208 g FioeRun  Canter Frog 2 535000000 Gz
ConGCon Gale Of AvglHou: 1001100
Freaq Ref ot (§) HFGan Low  Radio St None

cupied BW.
KEYSIGHT [oout RF
Cou ig 0C
= g on ot
Ref Lvl Offset 25.40 dB Ref Lvl Offset 25.40 d8
Ref Value 30.00 dBm Ref Value 30.00 d8m

Scale/Div 10.0 dB.

ooy

[Center 253500 GHz #Video BW 300.00 kHz" Span 20 MHz|
#Res BW 100.00 kHz ‘Sweep 2,53 ms (1001 pts)

2Metrcs

(Center 253500 GHz #Video BW 300.00 kHz' Span 20 MH;
 #Res BW 100.00 kHz Sweep 2.53 ms (1001 pts)
2Metrcs
Occupled Bandwidih Occlipled Bandwidth

9.2878 MHz Total Power 9.2860 MHz Total Power
Transimit Freq Efror % of OBW Power “Transmit Freq Efror % of OBW Power
X dB Bandwidth xd8 X dB Bandwidth xd8

Nov 16, 2024
il - ? 6D§ 8 PM | 5=

)| Nov 16, 2024

@954 5:11:37 PM
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Report No. : FG402403N

e % FCC RF Test Report

SPORTON LAB.

N7(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

N7(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

(Ganle Freq 2 535000000 Gz
AvgiHoid 1001100
Redio Std Nore

InpulZ 500 Al 2048 g Fres R
3 CCoit Gate Of

Cerer Freq 2 535000000 GHz KEYSIGHT it
AvglHoid 100/100 i
Radio Sid None BLT

Inpul 7500 Tig Fiea Rn
Con Gala OF Gorr

#IF Gain' Low Freq R, (5) #1F Gain Low

Ref Lyl Offset 25.40 d8

KEYSIGHT Input RE
il X
Ref Value 30.00 dBm

Freq Ret ot (§)

Ref Lvl Offset 25.40 dB
Ref Value 30.00 dBm

Span 30 MHz

#Video BW 470,00 kHz*
‘Sweep 167 ms (1001 pts)

(Center 2.53500 GHz #Video BW 470.00 kHz' [Center 253500 GHz
 #Res BW 150.00 kHz Sweep 1.67 ms (1001 pts) 4Res BW 15000 kHz
2Metncs
Occiipled Bandwidth
14.109 Total Power 9dBm
“Transmit Freq Efror 17 kHz % of OBW Power 99.00%
n 14.83 MHz xd8 260008

Ocipied Bandwidh

Total Power
% of 0BW Power
xd8 B Bandwidh

14.125 MHz

Transiit Freq Error Kz
1652 MHz

XdB Bandwidth
Nov 16,2024

9l ?

Noy 16,2024

q ('ﬁ . ? 51218 PM

N7(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

l+
F InputZ 500 Atten 20dB. Trig FreeRun  Center Freq 2 535000000 GHz
ing. DC Cor CCor Gate Off ‘AvgiHold: 100/100.
#IF Gain Low. Rado Std None

N7(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Caner Frog 2 535000000 Gtz
AvglHou: 1001100
Rado Std None

IpuZ 500 Al 20d8 7T FieeRin
5. Cou Cor CCorr Gale: Of

Align Off Freq Ref. Int (S) HIF Gain Low Freq Ret: It (S)

Ref Lvi Offset 25.40 dB Ref Lv| Offset 25.40 dB

Ref Value 30.00 dBm Ref Vajue 30.00 dBm

Scale/Div 10.0 dB.

[Center 253500 GHz #Video BW 470,00 kHz" Span 30 MHz|
#Res BW 150.00 kHz ‘Sweep 1,67 ms (1001 pts)

2Metrcs

(Center 253500 GHz #Video BW 470.00 kHz' Span 30 MH;
 #Res BW 150.00 kHz Sweep 1.67 ms (1001 pts)

2Metrcs

Total Power 254d8m

Occiipled Bandwidth
4.0

“Transmit Freq Efror 1.206 kHz
14.83 MHz

X dB Bandwidth

Total Power
% of OBW Power
xd8

Ocaupied Bandwidih
14.135 MHz
6. % of OBW Power 00 %
e iva

Transmit Freq Ermor

X dB Bandwidth
v Nov 16, 2024

LAY o™ - ? 6:3230PM |-

16,2024
1PM

TRYSCEE
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SPORTON LAB.

FCC RF Test Report

Report No.

: FG402403N

N7(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

ik FieaRn  CenlorFreq 2 535000000 Gz
Gate: OF AwHod. 1001100

KEYSIGHT Input &%
ping DX
HF Gan Low  Radio St None

Inpul 7500
ccon

Freq Ret ot (§)

Ref Lvl Offset 25.40 dB
Ref Value 30.00 dBm

|
|
!
|
]
i

KEYSIGHT it
Sl HT B i

N7(20M)_CP-OFDM_16

QAM_Outer Full_Mid_CH

(Ganle Freq 2 535000000 Gz
AvgiHoid 1001100
Redio Std Nore

InpulZ 500 Al 2048 g Fres R
GorrCCort Gate Of

FroqRef. Il ) #F Gain Low

Ref Lyl Offset 25.40 d8
Ref Value 30.00 dBm

#Video BW 620,00 kHz"

Span 40 MHz

(Center 2.53500 GHz
#Res BW 200.00 kHz

2Metncs

Ocipied Bandwidh
18.946 MHz

1,078 Kz

992 Mrz

Transiit Freq Error
XdB Bandwidh

Noy 16,2024
51330 PM

acM?

#Video BW 620.00 kHz'

Span 40 MHz
Sweep 1.27 ms (1001 pts)

Total Power
% of OBW Power
xd8

[Center 253500 GHz
4Res BW 20000 kHz

Occiipled Bandwidh
18.944 MHz
8.161 kHz

Transiit Freq Ertor
i 2143MHz

XdB Bandwidth

Nov 16,2024
5:1343PM

NP

‘Sweep 1.27 ms (1001 pts)

26.1¢Bm
99.00%
260008

Total Power
% of OBW Power
xd8

N7(20M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

N7(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

IpuZ 500 Alln 2048
ConGCan

Freaq Ref ot (§)

= g on

Scale/Div 10.0 dB.

(Center 253500 GHz
 #Res BW 200.00 kHz

2Metrcs

Ocaupied Bandwidih
18.936

Transmit Freq Ermor
XdB Bandwidth

16, 2024
PM

TRYSCEE

i Fide R
Gale: Of

Ref Lvl Offset 25.40 dB
Ref Value 30.00 dBm

#Video BW 620.00 kHz'

Caner Frog 2 535000000 Gtz
AvglHou: 1001100

HFGan Low  Radio St None

Span 40 MHz|
Sweep 1.27 ms (1001 pts)|

Total Power 256d8m
% of OBW Power
xd8

ccupied BW
KEYSIGHT put R Al 2088,
ing 1C

InpulZ 5001
CorCCo

o
Freq Ret Int(S)

[Center 253500 GHz
#Res BW 200.00 kHz

2Metrcs

Occlipled Bandwidth
18.946 MHz

Transmit Freq Error
X B Bandwidth

Nov 16, 2024
il - ? 6D§ 2PM | 5=

CanterFre 2 535000000 Gz
AvgHold 1001100
#F Gain Low  Rado Std Noe

il oo Ruri
Gate Off

Ref Lvl Offset 25.40 d8
Ref Value 30.00 d8m

Span 40 MHz
‘Sweep 1.27 ms (1001 pts)

#Video BW 620,00 kHz"

Total Power

% of OBW Power
xd8
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seanron 1as. FCC RF Test Report Report No. : FG402403N

Conducted Spurious Emissions

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

7 15 5 500500 2502.5 OFDM 1@0 see graph
BPSK
DFT-s-

7 15 5 500500 2502.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

7 15 5 500500 2502.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

7 15 5 500500 2502.5 OFDM 1@0 see graph
QPSK
DFT-s-

7 15 5 500500 2502.5 OFDM 1@0 see graph PASS
QPSK
DFT-s-

7 15 5 500500 2502.5 OFDM 1@0 see graph PASS
QPSK
DFT-s-

7 15 5 507000 2535.0 OFDM 1@0 see graph
BPSK
DFT-s-

7 15 5 507000 2535.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

7 15 5 507000 2535.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

7 15 5 507000 2535.0 OFDM 1@0 see graph
QPSK

7 15 5 507000 2535.0 OFDM 1@0 see graph PASS

7 15 5 507000 2535.0 OFDM 1@0 see graph PASS

7 15 5 513500 2567.5 OFDM 1@0 see graph -

7 15 5 513500 2567.5 OFDM 1@0 see graph PASS

7 15 5 513500 2567.5 OFDM 1@0 see graph PASS

7 15 5 513500 2567.5 OFDM 1@0 see graph -

7 15 5 513500 2567.5 OFDM 1@0 see graph PASS

7 15 5 513500 2567.5 OFDM 1@0 see graph PASS

7 15 15 501500 2507.5 OFDM 1@0 see graph -
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seanron 1as. FCC RF Test Report Report No. : FG402403N

7 15 15 501500 2507.5 OFDM 1@0 see graph PASS

7 15 15 501500 2507.5 OFDM 1@0 see graph PASS

7 15 15 501500 2507.5 OFDM 1@0 see graph -

7 15 15 501500 2507.5 OFDM 1@0 see graph PASS

7 15 15 501500 2507.5 OFDM 1@0 see graph PASS

7 15 15 507000 2507.5 OFDM 1@0 see graph -

7 15 15 507000 2507.5 OFDM 1@0 see graph PASS

7 15 15 507000 2507.5 OFDM 1@0 see graph PASS

7 15 15 507000 2535.0 OFDM 1@0 see graph -

7 15 15 507000 2535.0 OFDM 1@0 see graph PASS

7 15 15 507000 2535.0 OFDM 1@0 see graph PASS

7 15 15 512500 2562.5 OFDM 1@0 see graph -

7 15 15 512500 2562.5 OFDM 1@0 see graph PASS

7 15 15 512500 2562.5 OFDM 1@0 see graph PASS

7 15 15 512500 2562.5 OFDM 1@0 see graph -

7 15 15 512500 2562.5 OFDM 1@0 see graph PASS

7 15 15 512500 2562.5 OFDM 1@0 see graph PASS

7 15 20 502000 2510.0 OFDM 1@0 see graph ---

7 15 20 502000 2510.0 OFDM 1@0 see graph PASS

7 15 20 502000 2510.0 OFDM 1@0 see graph PASS

7 15 20 502000 2510.0 OFDM 1@0 see graph -

7 15 20 502000 2510.0 OFDM 1@0 see graph PASS
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Report No

. : FG402403N

20

502000

2510.0

1@0

see graph

PASS

20

507000

2535.0

1@0

see graph

20

507000

2535.0

1@0

see graph

PASS

20

507000

2535.0

1@0

see graph

PASS

20

507000

2535.0

1@0

see graph

20

507000

2535.0

1@0

see graph

PASS

20

507000

2535.0

1@0

see graph

PASS

20

512000

2560.0

1@0

see graph

20

512000

2560.0

1@0

see graph

PASS

20

512000

2560.0

1@0

see graph

PASS

20

512000

2560.0

1@0

see graph

20

512000

2560.0

1@0

see graph

PASS

20

512000

2560.0

1@0

see graph

PASS
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N7(5M)_DFT-s- N7(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH  OFDM_QPSK_Edge_1RB_Left_ Low_CH

P TGOS R e e S 1 A A AN ettt T | o]

d
B

N7(5M)_DFT-s- N7(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Mid_ CH  OFDM_QPSK_Edge_1RB_Left_ Mid_CH

A A AP e f Tt Ty
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N7(5M)_DFT-s- N7(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge_1RB_Left High CH

N7(15M)_DFT-s- N7(15M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH  OFDM_QPSK_Edge 1RB_Left Low_CH
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N7(15M)_DFT-s- N7(15M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Mid_ CH  OFDM_QPSK_Edge_1RB_Left_ Mid_CH

P e P e | A ‘ P__,L’«-’//WW/\M

B

N7(15M)_DFT-s- N7(15M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge_1RB_Left High CH

P It oo | S
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N7(20M)_DFT-s- N7(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH  OFDM_QPSK_Edge_1RB_Left_Low_CH

A e P T | o]

N7(20M)_DFT-s- N7(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Mid CH  OFDM_QPSK_Edge_1RB_Left_ Mid_CH

Sporton International Inc. (Kunshan) Page Number . A1-18 of 27

TEL : +86-512-57900158
FCC ID : WYPS3111



seanron 1as. FCC RF Test Report Report No. : FG402403N

N7(20M)_DFT-s- N7(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High_CH
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Conducted Band Edge

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

7 15 5 500500 2502.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

7 15 5 500500 2502.5 OFDM 1@0 see graph PASS
QPSK
DFT-s-

7 15 5 500500 2502.5 OFDM 25@0 see graph PASS
BPSK
DFT-s-

7 15 5 500500 2502.5 OFDM 25@0 see graph PASS
QPSK
DFT-s-

7 15 5 513500 2567.5 OFDM 1@24 see graph PASS
BPSK
DFT-s-

7 15 5 513500 2567.5 OFDM 1@24 see graph PASS
QPSK

7 15 5 513500 2567.5 OFDM 25@0 see graph PASS

7 15 5 513500 2567.5 OFDM 25@0 see graph PASS

7 15 15 501500 2507.5 OFDM 1@0 see graph PASS

7 15 15 501500 2507.5 OFDM 1@0 see graph PASS

7 15 15 501500 2507.5 OFDM 75@0 see graph PASS

7 15 15 501500 2507.5 OFDM 75@0 see graph PASS

7 15 15 512500 2562.5 OFDM 1@78 see graph PASS

7 15 15 512500 2562.5 OFDM 1@78 see graph PASS

7 15 15 512500 2562.5 OFDM 75@0 see graph PASS

7 15 15 512500 2562.5 OFDM 75@0 see graph PASS

7 15 20 502000 2510.0 OFDM 1@0 see graph PASS

7 15 20 502000 2510.0 OFDM 1@0 see graph PASS

7 15 20 502000 2510.0 OFDM 100@0 see graph PASS

7 15 20 502000 2510.0 OFDM 100@0 see graph PASS
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DFT-s-

7 15 20 512000 2560.0 OFDM 1@105  see graph PASS
BPSK
DFT-s-

7 15 20 512000 2560.0 OFDM 1@105  see graph PASS
QPSK
DFT-s-

7 15 20 512000 2560.0 OFDM 100@0  see graph PASS
BPSK
DFT-s-

7 15 20 512000 2560.0 OFDM 100@0  see graph PASS
QPSK
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N7(5M)_DFT-s-

N7(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Low CH o)

FDM_QPSK_Edge_1RB_Left_Low_CH

KEYSIGHT Input RE Input Z: 50 0 Atten 2048
RIS~ Hiounme SC S oo

Tig FreeRun  Cnlor Fr
4 Galer Of AvglHod: 100/160
Freq Ret ot (§) IFGan Low  Radio Sid None

Input Z 50 0 Atten 2048 Trig: Free Run (Center Freq 22 005000000 GHz
ConCCor o Off Agitok 100100

FroqRet. nt(5) IFGanlow  RodoSid None

MR Sooh Ref Lyl Offset 25,40 d8 Ref Lyl Offset 25.40 dB
Scale/Div 10.0 dB Ref Value 30.00 dBm

Ref Value 30.00 dBm

4R Range Tablo
Measure Trace
Trace Type

Ampitude

A5 7508 -

Measure Trace Trace 1
Trace Type Trace Average (Active)
Spur Range  StartFi
24340 GHz
24960 31,08 6Bm
24990 GH -1244 dBm
25000 3 00316667 Gz 19.25 dBm
Nov 16, 20%
541:35PM |5

iz

GHz 24960 GHz

3 24960 GHz 24990 GHz
24990 GHz 25000 GHz
25000 GHz 25100 GHz

120908

Nov 16,2024
5:41:55PM | >

N7(5M)_DFT-s-

N7(5M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

OFDM_QPSK_Outer_Full_Low_CH

Al 20d8  Tiig FiseRun  Canlar Frog 22005000000 Gz KEYSIGHT oot R PIZ 500 Allen 2048
Gale O AvglHod 1001100 i

g/ FroRUi  Centar Fraq 22005000000 Gtz
ing
Freq Ref Int(S) IF Gain L Radio Sid None

i
Gate Of AvqiHold 100100
FreqRet Int(5) IFGan low  RadoSid None

RefLvi Offset 2540 4B Al e Groh RefLvl Offset 25.40 B
Ref Value 30.00 dBm Scale/Div 10.0 dB Ref Vajue 30.00 dBm

4Al Range Tablo
Measure Trace Weasute Trace: 1
Trace Type Trace Average (Actve)

| 2 1.000 MHz
000 GHz  -21.25 dBr - 00 MHz 2.488980000 GHz  -18.72 dBr
i 1999 Hz -2 0 | 4 25000GHz 1000 kHz 2499985000 GHz  -21.09 GBm -11.0968
+ OkHz 24798 5 + 00GHz 100.0kHz 2502033333 GHz n 252208
)| Nov 16,204
¥ | 54230PM
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N7(5M)_DFT-s-

N7(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

Canlr Free 22005000000 GHz
00

KEYSIGHT Input RE InpulZ 500 At 2048 Tig Freé Run
o Cou CorCoan Gale
Freq Ret.nt (5] IFGanlow  RadoSid None

3AlRange Graph Ref Lvl Offset 25.40 dB
Ref Value 30.00 dBm

Scale/Div 10.0 4B

5 I‘\“Wu.,ﬂ

Stop 2.630 GHz
4R Range Tablo

start 2.520 GHz
41 Range Table

Measure Trace
Trace Type

=
Trace Average (Act

[ 7 G
300 GHz  1.000 MHz 2576090000 GHz

54343PM |5

N7(5M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

Ao 208 Trig FreaRin  Canler Fieq 22005000000 Gtz
Gale: Of AvgiHoit 100/100
IFGenLow  Rado Sid None

Inpul Z' 50
7000

KEYSIGHT Input
Freq Ref.fnt (5]

RUT epe COUBE OC

Algn O

Ref Ll Offset 25.40 d8
Ref Value 30.00 dBm

Measure Trace
Trace Type

Ampitude

REW  Frequency
i

MHz
1,000 MHz

Nov 16, 2024 |
54435 PM

OFDM_

3AlRange Graph
ScalelDiv 10.0 dB

QPSK_Edge_1RB_Right_High_CH

|+
InpulZ 500 Allon 2008 g/ FieaRun  Cenie Freq 22 005000000 Gz
CorCCarr i Off AvglHald 100100
Freoq Rel.Int(5) IFGan Low  RedoStd None.

Ref Lyl Offset 25.40 dB.
Ref Value 30.00 dBm

Measure Trace

T
Trace Type Trace Average (Active)

1000
50 GHz 1,000 MHz 2.

60 GHz 1.000 MHz
00 GHz 1,000 M

N7(5M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Gariet Frog 22 005000000 GHE
AvqiHold 100100
Radio St None

g Fros R
Gate Of
IFGain Low

IopulZ 500 Alen 205
CorrCCon

T
Freq Ret Int(S)

Ref Lyl Offset 25.40 dB
Ref Value 30.00 d8m

Measure Trace
Trace Type
StatFreq  StopFreq_ RBW Anplide

Spur_Range
I 1.7

Nov 16, 2024 >
54500PM |

~dl?
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N7(15M)_DFT-s-

N7(15M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left_Low CH

OFDM_BPSK_Edge 1RB_Left_Low_CH
{ +
KEVS[GH]’ Input RF Input Z:50 0 Atten: 2048 Trig Free Run Center Freq 22 005000000 GHz Input 2 50 0 Atten 20 dB Trig: Free Run Center Freq 22 005000000 GHz
. 0w Corr CCorm Gale Off Corr CCort Gate Off ‘AvglHold: 100011000
Freq Ret: Int (S). IF Gain Low Radio Std None: Freq Ref. Int (S) IF Gain Low Radio Std None
Ref Lvl Offset 25.40 dB
Ref Value 30,00 dBm

MR Sooh Ref Lyl Offset 25,40 d8
Scale/Div 10.0 dB Ref Value 30.00 dBm

4 Al Range Table
Measure Trace T
Trace Type Trace Average (Active)

tart 2.440 GHz
| 41 Range Table
Measure Trace T
Trace Type Trace Average (Act
Ampitide
I

25000 GHz
25100 GHz

N7(15M)_DFT-s- N7(15M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Canle Freq 22005000000 GHz

KEYSIGHT Input InpuZ 500 Aflen 2068 Tig FieaRin  Canlar Frag 22005000000 GHz InpUZ 500 Atlen 2048 Tirg! Fiss Run
RUT ep COWIEDC  ComCOon Gale: OF ‘AvgiHod 1001100 o " Gate OF AvgiHold 100100
Aligry O Freq Ref. Int (S). IF Gain Low Radio Std None FreqRet. Int (S) IF Gain: Low Radio Std None:
S A RefLvl Offset 25.40 B
Scale/Div 10.0 dB Ref Value 30.00 dBm

Ref Ll Offset 25.40 d8
Ref Value 30.00 dBm

4Al Range Tablo
Weasute Trace:
Trace Type

REW  Frequency  Ampliude

Measure Trace T
Trace Type race Averags )

Spur Range StartFreq  StopFreq
- O0CHz 2

Spur_Range _SiatFreq SopFreq Anpllide
[ 1 T 24400 CHz 24905 6r 7 L ) X
4 z ZJé
k Hz  100.0kHz 2.

Nov 16,2024 >
54849PM |

[
54829 PM
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N7(15M)_DFT-s-

OFDM_QPSK_Edge_1RB_Right_High_CH

N7(15M)_DFT-s-

OFDM_BPSK_Edge_1RB_Right_High CH
purois Emissia |+
KEYSIGHT Input R Inpul7 500 Afln 2008 Tig FreaRin  Canlor Fre 22005000000 Griz KEYSIGHT [nout RF InpulZ 500 Al 2068 Tig FreaRun  Genle Freq 22 005000000 Gz
o Cou CorrCCan Gale OF 00 ing DG o CCorr Gate OF AvglHld 100011000
Freq Ret.nt (5] IFGain low  Radio Sid None on FroqR. i (5) IFGan low  RodoSid None
Ref Lyl Offset 25.40 dB.
Ref Value 30.00 dBm

MR Sooh Ref Lyl Offset 25,40 d8
Scale/Div 10.0 dB Ref Value 30.00 dBm

l
v —

Stop 2,630 GHz. &
4 Al Range Table
Measure Trace T
Trace Type Trace Average (Active)

Start 2,520 GHz
Measure Trace

| 4 Al Range Table:
=
Trace Type Trace Average (Act

0 3000

50 GHz 1,000 MHz 2.

0GHz 1.000 MHz 2.
1000 M

Frequency  Ampilide
7568500000 G B

86667 GHz
575100000 GHz
00 GHz  1.000 MHz 2601650000 GHz

Nov 16, 202
G iy dhS-rl

N7(15M)_DFT-s- N7(15M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Canle Freq 22005000000 GHz

KEYSIGHT Input InpuZ 500 Aflen 2068 Tig FieaRin  Canlar Frag 22005000000 GHz InpUZ 500 Atlen 2048 Tirg! Fiss Run
RUT ep COWIEDC  ComCOon Gale: OF ‘AvgiHod 1001100 o " Gate OF AvgiHold 100100
Aligry O Freq Ref. Int (S). IF Gain Low Radio Std None FreqRet. Int (S) IF Gain: Low Radio Std None:
S A RefLvl Offset 25.40 B
Scale/Div 10.0 dB Ref Value 30.00 dBm

Ref Ll Offset 25.40 d8
Ref Value 30.00 dBm

4All Range Table
Measure Trace
Trace Type
StatFreq  StopFreq_ RBW Anplide

Measure Trace
25200 G

Trace Type
Ampitude

o Range

1.000 MHz
2 ~ Nov 16,2024 2
C Wl ? e ¢
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N7(20M)_DFT-s-

N7(20M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left_Low CH

OFDM_BPSK_Edge 1RB_Left_Low_CH
{ +
KEVS[GH]’ Input RF Input Z:50 0 Atten: 2048 Trig Free Run Center Freq 22 005000000 GHz Input 2 50 0 Atten 20 dB Trig: Free Run Center Freq 22 005000000 GHz
. 0w Corr CCorm Gale Off Corr CCort Gate Off ‘AvglHold: 100011000
Freq Ret: Int (S). IF Gain Low Radio Std None: Freq Ref. Int (S) IF Gain Low Radio Std None
Ref Lvl Offset 25.40 dB
Ref Value 30,00 dBm

MR Sooh Ref Lyl Offset 25,40 d8
Scale/Div 10.0 dB Ref Value 30.00 dBm

4R Range Tablo
Meastire Trace T
Trace Average (Active)

tart 2.440 GHz
| 41 Range Table
Measure Trace T
Trace Type Trace Average (Act
Ampitide
3 dBm-

25000 GHz
25100 GHz

N7(20M)_DFT-s- N7(20M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Canle Freq 22005000000 GHz

KEYSIGHT Input InpuZ 500 Aflen 2068 Tig FieaRin  Canlar Frag 22005000000 GHz InpUZ 500 Atlen 2048 Tirg! Fiss Run
RUT ep COWIEDC  ComCOon Gale: OF ‘AvgiHod 1001100 o " Gate OF AvgiHold 100100
Aligry O Freq Ref. Int (S). IF Gain Low Radio Std None FreqRet. Int (S) IF Gain: Low Radio Std None:
S A RefLvl Offset 25.40 B
Scale/Div 10.0 dB Ref Value 30.00 dBm

Ref Ll Offset 25.40 d8
Ref Value 30.00 dBm

4All Range Table
Measure Trace Weasute Trace:
Trace Type Trace Type
Ampltice

Stop Freq
7 24505 CH z 55 i8]
: k 100.0 kHz

00000 GHz
63333 GHz

Nov 16,20
a9 ? e
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N7(20M)_DFT-s-

PSK_Edge_1RB_Right_High_CH

N7(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

KEYSIGHT Input R InpulZ500) Ao 208 Trg FreaRun  Cenler Freq 22005000000 Griz InpulZ 500 Allon 2008 g/ FieaRun  Cenie Freq 22 005000000 Gz
. Cow ConGCan Galer Of 00 CorCCarr i Off AvglHald 100100
Freq Ret ot (§) IFGan Low  Radio Sid None Freoq Rel.Int(5) IFGan Low  RedoStd None.
Ref Lyl Offset 25.40 dB.
Ref Value 30.00 dBm

MR Sooh Ref Lyl Offset 25,40 d8
Scale/Div 10.0 dB Ref Value 30.00 dBm

|

start 2.520 GHz
41 Range Table
Measure Trace
Trace Type

4R Range Tablo

=

Trace Average (Act
0GHz 4300
50 GHz 1000 MHz 2.

5900 GHz 1000 Mz 2.

5300 GHz 1.000 M 3333 GHz 46,15 dBm

00 GHz 1.000 MH:

Noy 16,202
5:57:58PM | 5

N7(20M)_DFT-s- N7(20M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Canle Freq 22005000000 GHz

KEYSIGHT Input InpuZ 500 Aflen 2068 Tig FieaRin  Canlar Frag 22005000000 GHz InpUZ 500 Atlen 2048 Tirg! Fiss Run
RUT ep COWIEDC  ComCOon Gale: OF ‘AvgiHod 1001100 o " Gate OF AvgiHold 100100
Aligry O Freq Ref. Int (S). IF Gain Low Radio Std None FreqRet. Int (S) IF Gain: Low Radio Std None:
S A RefLvl Offset 25.40 B
Scale/Div 10.0 dB Ref Value 30.00 dBm

Ref Ll Offset 25.40 d8
Ref Value 30.00 dBm

4All Range Table
Measure Trace
Trace Type
StatFreq  StopFreq_ RBW Anpliude

Measure Trace
25200 G

Trace Type
Ampitude

o Range

Nov 16, 2024

a9 ? e

Nov 16, 2024 |
55850PM
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Software Version: 23.06.1602

FR1 N7 ANT2 (Other PA)

LTE Band: 2, LTE BW: 20M, LTE ARFCN: Mid

Transmitter Conducted Output Power And EIRP, (GT - LC)=-1.77dB

Conducted

NR Band | SCS | BandWidth | Arfcn | Freq(MHz) Modulation RB Power(dBm) EIRP(dBm) | EIRP(W)
7 15 20 502000 2510 DFT-s-OFDM P1/2 BPSK | 50@25 24.21 22.44 0.1754
7 15 20 502000 2510 DFT-s-OFDM PI/2 BPSK | 1@1 23.96 22.19 0.1656
7 15 20 502000 2510 DFT-s-OFDM P1/2 BPSK | 1@104 23.90 22.13 0.1633
7 15 20 502000 2510 DFT-s-OFDM QPSK | 50@25 2419 22.42 0.1746
7 15 20 502000 2510 DFT-s-OFDM QPSK 1@1 2417 22.40 0.1738
7 15 20 502000 2510 DFT-s-OFDM QPSK | 1@104 24.03 22.26 0.1683
7 15 20 502000 2510 DFT-s-OFDM 16 QAM | 50@25 23.24 21.47 0.1403
7 15 20 502000 2510 DFT-s-OFDM 16 QAM | 1@1 23.13 21.36 0.1368
7 15 20 502000 2510 DFT-s-OFDM 16 QAM | 1@104 23.18 21.41 0.1384
7 15 20 502000 2510 DFT-s-OFDM 64 QAM | 50@25 21.72 19.95 0.0989
7 15 20 502000 2510 DFT-s-OFDM 64 QAM | 1@1 21.82 20.05 0.1012
7 15 20 502000 2510 DFT-s-OFDM 64 QAM | 1@104 21.89 20.12 0.1028
7 15 20 502000 2510 DFT-s-OFDM 256 QAM | 50@25 19.74 17.97 0.0627
7 15 20 502000 2510 DFT-s-OFDM 256 QAM | 1@1 19.67 17.90 0.0617
7 15 20 502000 2510 DFT-s-OFDM 256 QAM | 1@104 19.75 17.98 0.0628
7 15 20 502000 2510 CP-OFDM QPSK 53@26 22.73 20.96 0.1247
7 15 20 502000 2510 CP-OFDM QPSK 1@1 22.66 20.89 0.1227
7 15 20 502000 2510 CP-OFDM QPSK 1@104 22.53 20.76 0.1191
7 15 20 507000 2535 DFT-s-OFDM P1/2 BPSK | 50@25 24.21 22.44 0.1754
7 15 20 507000 2535 DFT-s-OFDM PI/2 BPSK| 1@1 23.99 22.22 0.1667
7 15 20 507000 2535 DFT-s-OFDM PI/2 BPSK | 1@104 24.22 22.45 0.1758
7 15 20 507000 2535 DFT-s-OFDM QPSK | 50@25 24.26 22.49 0.1774
7 15 20 507000 2535 DFT-s-OFDM QPSK 1@1 23.06 21.29 0.1346
7 15 20 507000 2535 DFT-s-OFDM QPSK | 1@104 24.24 22.47 0.1766
7 15 20 507000 2535 DFT-s-OFDM 16 QAM | 50@25 22.36 20.59 0.1146
7 15 20 507000 2535 DFT-s-OFDM 16 QAM | 1@1 22.27 20.50 0.1122
7 15 20 507000 2535 DFT-s-OFDM 16 QAM | 1@104 22.55 20.78 0.1197
7 15 20 507000 2535 DFT-s-OFDM 64 QAM | 50@25 18.84 17.07 0.0509
7 15 20 507000 2535 DFT-s-OFDM 64 QAM | 1@1 18.74 16.97 0.0498
7 15 20 507000 2535 DFT-s-OFDM 64 QAM | 1@104 21.88 20.11 0.1026
7 15 20 507000 2535 DFT-s-OFDM 256 QAM | 50@25 19.72 17.95 0.0624
7 15 20 507000 2535 DFT-s-OFDM 256 QAM | 1@1 19.27 17.50 0.0562
7 15 20 507000 2535 DFT-s-OFDM 256 QAM | 1@104 19.55 17.78 0.0600
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NR Band | SCS | BandWidth | Arfcn |Freq(MHz) Modulation RB P‘i“”"";‘(‘géenf) EIRP(dBm) | EIRP(W)
7 15 20  |507000| 2535 CP-OFDMQPSK  |53@26| 2275 2098 | 0.1253
7 15 20  |507000| 2535 CP-OFDMQPSK | 1@1 22.65 2088 | 0.1225
7 15 20  |507000| 2535 CP-OFDMQPSK  |1@104| 22.84 2107 | 01279
7 15 20  |512000| 2560 |DFT-s-OFDM P2 BPSK |50@25|  24.39 2262 | 0.1828
7 15 20  |512000| 2560 |DFT-s-OFDM PI/2 BPSK| 1@1 24.34 2257 | 0.1807
7 15 20  |512000| 2560 |DFT-s-OFDM PI/2 BPSK|1@104| 24.15 2238 | 0.1730
7 15 20 |512000| 2560 DFT-s-OFDM QPSK | 50@25|  24.36 2259 | 0.1816
7 15 20 |512000| 2560 DFT-s-OFDM QPSK | 1@1 24.36 2259 | 0.1816
7 15 20 |512000| 2560 DFTs-OFDM QPSK | 1@104|  24.07 2230 | 0.1698
7 15 20  |512000| 2560 | DFT-s-OFDM 16 QAM |50@25| 23.55 2178 | 0.1507
7 15 20  |512000| 2560 | DFT-s-OFDM 16 QAM | 1@1 23.47 21.70 | 0.1479
7 15 20  |512000| 2560 | DFT-s-OFDM 16 QAM |1@104|  20.36 1859 | 0.0723
7 15 20  |512000| 2560 | DFT-s-OFDM 64 QAM |50@25| 21.66 19.89 | 0.0975
7 15 20  |512000| 2560 | DFT-s-OFDM 64 QAM | 1@1 21.78 20.01 | 0.1002
7 15 20  |512000| 2560 | DFT-s-OFDM 64 QAM |1@104|  21.99 2022 | 0.1052
7 15 20  |512000| 2560 | DFT-s-OFDM 256 QAM |50@25|  19.95 1818 | 0.0658
7 15 20  |512000| 2560 | DFT-s-OFDM 256 QAM | 1@1 20.15 18.38 | 0.0689
7 15 20  |512000| 2560 | DFT-s-OFDM 256 QAM |1@104|  20.04 1827 | 0.0671
7 15 20 |512000| 2560 CP-OFDMQPSK  |53@26| 22.96 2119 | 01315
7 15 20 |512000| 2560 CP-OFDMQPSK | 1@1 23.11 2134 | 0.1361
7 15 20 |512000| 2560 CP-OFDMQPSK  |1@104| 20.27 1850 | 0.0708
7 15 5 500500 | 25025 |DFT-s-OFDM PI2BPSK| 1@1 23.99 2222 | 0.1667
7 15 5 500500| 25025 | DFT-s-OFDMQPSK | 1@1 21.09 1932 | 0.0855
7 15 5 500500| 25025 | DFT-s-OFDM 16 QAM | 1@1 22.99 2122 | 0.1324
7 15 5 507000| 2535 |DFT-s-OFDM P2 BPSK| 1@1 23.89 2212 | 0.1629
7 15 5 507000| 2535 DFT-s-OFDM QPSK | 1@1 24.07 2230 | 0.1698
7 15 5 507000| 2535 | DFT-s-OFDM 16 QAM | 1@1 23.35 2158 | 0.1439
7 15 5 513500| 2567.5 |DFT-s-OFDM Pl2 BPSK| 1@1 23.99 2222 | 0.1667
7 15 5 513500| 2567.5 | DFT-s-OFDMQPSK | 1@1 23.87 2210 | 0.1622
7 15 5 513500| 2567.5 | DFT-s-OFDM 16 QAM | 1@1 23.21 2144 | 01393
7 15 10 |501000| 2505 |DFT-s-OFDM P2 BPSK| 1@1 23.91 2214 | 0.1637
7 15 10 |501000| 2505 DFT-s-OFDM QPSK | 1@1 23.82 2205 | 0.1603
7 15 10 |501000| 2505 | DFT-s-OFDM 16 QAM | 1@1 22.90 2113 | 0.1207
7 15 10 |507000| 2535 |DFT-s-OFDM PIi2 BPSK| 1@1 23.90 2213 | 0.1633
7 15 10 |507000| 2535 DFT-s-OFDM QPSK | 1@1 24.29 2252 | 0.1786
7 15 10 |507000| 2535 | DFT-s-OFDM 16 QAM | 1@1 23.21 2144 | 01393
7 15 10 |513000| 2565 |DFT-s-OFDM PIi2 BPSK| 1@1 24.00 2223 | 0.1671
7 15 10 |513000]| 2565 DFT-s-OFDM QPSK | 1@1 24.34 2257 | 0.1807
7 15 10 |513000| 2565 | DFT-s-OFDM 16 QAM | 1@1 20.15 18.38 | 0.0689
7 15 15  |501500| 2507.5 |DFT-s-OFDM PI/2BPSK| 1@1 24.02 2225 | 0.1679
7 15 15  |501500| 25075 | DFT-s-OFDMQPSK | 1@1 24.08 2231 | 01702
7 15 15  |501500| 2507.5 | DFT-s-OFDM 16 QAM | 1@1 23.23 2146 | 0.1400
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NR Band | SCS | BandWidth | Arfcn |Freq(MHz) Modulation RB P‘i“”;‘;‘(‘géerg) EIRP(dBm) | EIRP(W)
7 15 15  |507000| 2535 |DFT-s-OFDM P2 BPSK| 1@1 24.02 2225 | 0.1679
7 15 15 |507000| 2535 DFT-s-OFDM QPSK | 1@1 24.13 2236 | 01722
7 15 15  |507000| 2535 | DFT-s-OFDM 16 QAM | 1@1 20.36 1859 | 0.0723
7 15 15  |512500| 2562.5 |DFT-s-OFDM PIi2BPSK| 1@1 24.31 2254 | 01795
7 15 15  |512500| 25625 | DFT-s-OFDMQPSK | 1@1 24.20 2243 | 01750
7 15 15 |512500| 25625 | DFT-s-OFDM 16 QAM | 1@1 23.36 2159 | 0.1442
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seanron Las. FCC RF Test Report Report No. : FG402403N
Frequency Stability
B:ﬁ d (?(gf) Ba(nl\::zi;‘th Arfcn (FMr:g) Modulation RB D?;:frtr:;m Verdict Environment

7 15 20 507000  2535.0 DEJ;&%Z'?(M 100@0  0.0066  PASS NV

7 15 20 507000  2535.0 DE;;&%FS?(M 100@0 00092  PASS LV

7 15 20 507000  2535.0 DEE;E;%FS?(M 100@0 00130  PASS HV

7 15 20 507000  2535.0 DEB%%Z'?(M 100@0  0.0000  PASS -30°C

7 15 20 507000 25350 IS OFOM 400@0 00016 PSS -20°C

7 15 20 507000  2535.0 DEBS&%FS'IJ(M 100@0  0.0106  PASS 10°C

7 15 20 507000  2535.0 ngé%g?(“" 100@0  0.0097  PASS 0°C

7 15 20 507000 25350 IS OFOM 400@0 00014 PAss 10°C

7 15 20 507000  2535.0 ngé%g?('\" 100@0  0.0075  PASS 20°C

7 15 20 507000  2535.0 ngé%Fs'?(M 100@0  0.0084  PASS 30°C

7 15 20 507000  2535.0 DEJéSéCF’,FS'IJ(M 100@0  0.0069  PASS 40°C

7 15 20 507000  2535.0 Dgﬁésé%gf('\" 100@0  0.0024  PASS 50°C
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